dramato

|LLUSTRATED SﬂfRE PARTS LIST
FOR
FEED_OFF—TﬁEi?RM MACH I NE
FLAT SEAMING

MODELS & DEVICES

FD-62-01MR FD-62-01MS FD-62-02MR FD-62-02MS
FD-62-03MR FD-62-03MS FD-62-06MR FD-62-07MS

—— K1/FDL—1—— FDL—1————FDL—2—— FDL—4———
———AC1/FDL—3/SC3 AC1 AC2 AC3——SC1——
—  SC3—RF——RF/AC15———RF/AC20———RF/AC21———

No .5




/IN— Y YU X RODORDS

ZONR—Y Y A NIFD-62-0IMR(EY NAFZ AAPD-C)ZEEEFAICLTA TR MEERLT
WEg,

HEI~DBRIEEFRETAVZR#HL TWET,
HAI~YTET N, AFEESZEHL TVET,

NR—Y YA MNCEREIENTWE I T —DTHEITINEXAEXIBEZEDLTVWET,

[ ] HiEOA—Y )2 MR LT, SEEE SR HREEDbLTVET,
[ JNIiXIBParts No. RURVE ORI

¢ HIEIONA=YJAMIHLT, SEEBMENTCHBHRVETAVERDLTNET,

BRI TR
¥ ZOR=YDRAPMIEHBENTWIHBALEE T EXOBEIX, Parts No. (HlziX. 3021523)
TREWVWLXT,

Yo 0068009D3FA X, 0068009 i%68009 TTHEIL T XV,
w B AN THEXORIGE LRI ZRMLRET IV,

B, ZTONX—=V YA NDOERFEHIZ. BRIV EFINIBELHVETOTIT
AT&EW,

How to use this Parts List

Illustration of this Parts Book is based on the Model

The illustrations on this Parts List are drawn on the basis of FD-62-01MR‘set style
PD-C’.

The items from No.l to No.15 contain the standard model.

The following items included No.16 contain the submodel and Devices.

The dimension of Collar on this Parts List shows Inside diameter X OQutside
diameter X Width.

[ ] means this part is changed from the previous Parts List.
Inside of [ ] shows the previous Part No. and the shape of screw or the like.

& mneans this part and model is added to the previons Parts List.

v¢ When placing an order for the parts from this Parts List, please clearly state
the Parts No. (e.£.3021523) which you require so that we can deliver the correct
parts to you.

v When the Part No. is “0068009” , please place an order for the part by showing
“0068009” or “68009”.

Y When ordering Vinyl Tube, please inform us of the Part No. and the length.

This Parts List is subject to change without notice.



Installation =< XX % -rJL

SL—C

SU—-C

SU-—-S

RHAERE—STRY (75 v FE—H)

RFAIAERR( Ty FE—F)

Pedestal type(Clutch Motor)

Table Installation, Motor mounted on bottom of table
(Clutch Motor)

HMEkE—F ERE (I T v FE—F)

Table Installation, Motor mounted on top of table

(Clutch Motor)

HMEtEE—47 LR Y —KE—2%)

Table Installation, Motor mounted on top of table
(Servomotor)

NTFRAZNALER (P —RE— )

Pedestal type(Servomotor)

CONTENTS H R
MISCELLANEOUS COVERS(1) = « « « « « « v o o v o o v o HhN—BEFRAa) - 1
P ¢ ) N ” Q) - .. ?
MISCELLANEOUS THREAD EYELETS - « « « « « « « ¢« ¢ o « o . b 37-1: 31 E S 3
MISCELLANEQOUS BUSHINGS - =« « « = « « « « ¢« ¢« ¢« o o o Ty aBfk: - - - - 4
CRANKSHAFT & NEEDLE BAR DRIVING MECHANISM - - - - - - - S % 7 FERUHISHIE 5
PRESSER FOOT MECHANISM - + =« + ¢ ¢ « ¢« ¢ ¢ ¢« o o ¢ « o & #I&m ........ b
UPPER KNIFE, CARRIER AND HOOK DRIVING MECHANISM - - - - LizRU%+U7-79984 - -]
LOOPER DRIVING MECHANISM « - - = « « « =« « ¢ « o o o o & W— ek - - - - - - 8
FEED DRlVING MECHAN'SM ................. ﬁl) ﬁﬁ ........ 9
FEED DRIVING CONTROL MECHANISM - + + + « « « ¢ ¢ o ¢« o 5 RERE . - - - - - 10
LUBRICATING MECHANISM + - « « « « = ¢ o v v v v o v vt ke - - - - - - - 1
SET STYLE PD-C EXCLUSIVE PARTS(1) =« « « « « « « « « « . PD-CE A& & (1) - 12
» (2) » o v e e e » (2) - 13
» (B) « ¢ v e e e e " (3) 18
THREAD STAND ...................... }#{ﬁﬁ ......... 15
@FD-62-01MR-12 EXCLUSIVE PARTS =« « « « ¢ « « ¢ ¢« « o . . YIETLERBH - - - 16
FD-62-01MS, 01MS-50, O01MR-50 EXCLUSIVE PARTS - - « - « . HYITETFNERBR - - - 17
FD-62-02MR, 02MR-12, 0ZMR-50 EXCLUSIVE PARTS - - - - - - YIETNERBR - - - 18
FD-62-02MS, 02MS-50, 02MS-50H EXCLUSIVE PARTS - - - - - YIETFNERBR - - - 19
FD-62-03MR, 03MR-50, 03MS, 03MS-50 EXCLUSIVE PARTS(1) - Y JEFAHEASIA) - 20
” ” ” 2 - ” () -2
FD-62-06MR, 06MR-50 EXCLUSIVE PARTS(1) = = - « =« « « « & YITETFLERBRK () - 22
p » (@)« v v e e » (2) - 13
FD-62-0TMS, O7MS-1 EXCLUSIVE PARTS = « = « « « - = « - . YIEFLERBE - - - 1



“K1/FDL-1" DEVICE
“FDL-1" & “FDL-2" DEVICE
“FDL-4" DEVICE
“AC1/FDL-3/SC3" DEVICE (1)
(2)

oooooooooooooooooooooo

" n
“AC” DEVICE
“SC1" DEVICE
“SC3" DEVICE
“RF" DEVICE
“RF/AC15" DEVICE (1)
(2)

n o (D) ¢ o o o ¢ o o o o o o o s e o o o o
V4 /4

oooooooooooooooooo

n n”

oooooooooooooooooo

4)
& “RF/AC20" DEVICE (1)
(2)

& BT e e e e e e e e e e e e e e e e
(B) + ¢ o e e e e e e e e e e e
& “RF/AC21" DEVICE (1)
¢ " no (D)
¢ ” r o (3)

SET STYLE SL-C EXCLUSIVE PARTS(1)

(2)

ooooooooooooo

..................
..................
..................
ooooooooooo

n ”

SET STYLE SU-C EXCLUSIVE PARTS
SET STYLE SU-S EXCLUSIVE PARTS
SET STYLE PD-S EXCLUSIVE PARTS
EXTRA PARTS (1) for SU-C, SU-S
EXTRA PARTS(2)
» (3)
" 4)
” (5)
" (6)
» M
” (8)

ooooooooooo

.............
.............
.............
.....................
.....................
.....................
.....................
.....................
.....................
.....................
..................

ooooooooooooooooooooo

OWARNING LABEL
LIST of MAIN SPARE PARTS
INDEX

oooooooooooooooo

ooooooooooooooooooooooooo

‘KI/FDL-1"%& - - - - - 25
“FDL-1"B UA“FLD-2"45i& - 26
“FDL_4"§E ...... 21
“AC1/FDL-3/SC3 %18 (1) - 28
” n (2) - 29
“NC"SEB - - -+ + - - o 10
I - 3
“SCITEER - - - . . .. 39
“RF"SEB - - « « - - « . 19
“RE/ACIS S (1) - - - - 34
" n ()« - 235
” v (3) -« - + 36
p R ORRIREE)
“RF/AC20"S5E (1) - - - - 38
n o (2) ¢« -+ +39
» vy (3) - - - - 4D
” O
‘RF/AC21"%E () - - - - 42
» po(2) -+ - - 43

" v (3) - - - -
SL-CER& M (1) - 45
” (2) - 46
SU-CHRmd& - - - - - - 4]
SU-SEmR & - - - - - - 43
PD-SELAA&R&H - - - - - - 49
SU-C, SU-S % ERBS (1) - 50
BES&Q) - - - e 51
poo(3) - e e e 59
PR 7) N 53
poo(B) e e e e 54
po(B) - e e e e 55
) B 56
P () N 57
HFIIRRUY—D - - - 58
%5/\‘”, ....... 59
FEBHZVAL - - - - - 60
*gl .......... 62







MISCELLANEQUS COVERS(1)

Ref.
Na

WO ~I OO W b OB

—

11
12
13
14
15
16
17
18
19
20

21
22
23
24
5
26
27
28
29
30

31
32
33
34
35
36
37
38
39
40

3 Ref. No. 41 to 52

Parts
Na
3021523
0068009
004445
004192
0032421
0068011
004352
3021524
009853
000340

004358
0068013
000322
0068014
004184
3021525
004196
0068019
3021521
009104

000472
0068021
3021526
0032421

005070

190036

004175

000474
0068307
0068004

0068003
007621
3021522
004174
000479
3021530
0068323
0068354
000187
000335

Description

Crank Chamber Cover - - - « - -
TG UTEBIN—Ny Ry e o]
Screw(11/64-40%X11) « - - « - . 23
Screw(M12-1.75%X9) =« « « « «
O—rlng(PIO) ..........
Oil Sight Top Window - « - - -
Screw(9/64-40X11.3) =« « « « »
Top Cover (Middle) ¢+ « « = « « «
Screw(11/64-40X6.5) =+ - - - -
NUL © = © = « o o o o« o o o o &

Crank Chamber Cover Gasket

Screw(9/64-40X5.6) « « « + «
Top Cover (Middle) Spring -« - -
Nut ..............
Top Cover (Middle) Hinge - + - -
Screw(9/64-40X6) + « ¢« ¢ o + -
Top Cover (Front) =« « « « « « «
Plug Screw(M12-1.75X7) + « « -
Top Cover (Front) Gasket = + - -
Machine Frame « « « « « « « «
Screw(5/16-24%x32) « « « « « .

washe T * * ¢ o o o+ o o o o o o

Machine Frame End Cover Gasket

Machine Frame End Cover - - - -
O-ring(P10) = « « = « « =« . -
Screw(3/8-24x8) « - -+« - -
Plug Screw(M14-1x4) - - - - -
Screw(1/4-28%X32.5) « « « « - -«
Washer * ¢ ¢ ¢ ¢ o ¢ ¢ ¢ o o &

Crank Chamber Cover 0il Shield

Sewing Head Oil Defense - - - -

Sewing Head Key « = = « « « - -
Screw(9/64-40%8.5) « + « + -
Sewing He ad ..........
Screw(1/4-28X20) « = «» « « - -
Pilie o o o o o o o o o o o o

H /A —Ba& (1) 1
Amt .
w4 Req.

73:/7517/\‘— ...... 1

_lh/'l'(“/' .‘ ......... 5

FGTRT e o ve e 9
QUUF e o o o e v v v o 9
j—,{ﬂ,ﬁ%@ ........ 2
R e o v o v v v v . 10
EA—0) e oo o0 o L 1
1o B R 9
-j—\y ]\ ........... 2
ERY « o v o v v v v e . 4

.J:j]/i‘-—(q])/i‘* ...... l

j—\\/l\ ........... 2

FSTPRD v v o e e e 1

ny:‘/.,v oooooooooo 3

IV IEMBRYT - - - . 1

J—Av T~y FEH#tR - - - 1
A AL I

Knife Driving Connection Oil Guard EA R vy REZ4s - - - « 1

Knife Driving Connection Felt -

ARy FT b o -]

Thread Carrier and Hook Driving Rod Oil Guard #*vU7-7y/wylligrl

Seal ooooooooooooo

}\o\\/%“/ oooooooooo 2



MISCELLANEQUS COVERS (1)

Ref.
Na_
41
42
43
44
45
46
47
48
49
50

51
52

% Ref. No. 1 to 40

Parts
No.
3021528
009142
0068308
0068196
0068191
0068193
004188
3021527
0093059
004353

390070
390111

H A —B& () 1

Amt .

Description o £ Req.
Sewing Head Cover(Left) « « « « « I—A T~y FEHAA— " -1
Screw(9/64—40)(7_1) ....... _u:*\‘/“ ........... 6
0il Guide Wire - « - = « « - « - AANEFART ALY« + o+ - 1
Frame Chip Guard Washer s « - - - FoTFH—FRTve e o o o1
Frame Chip Guard - + » » = - - - FOTH =R oeoo e 1
Frame Chip Guard Spring -« - - - - FO LT =R o oo v 1
Screw(M5=0.8X8.7) =« « ¢ o+ o o & HERY ¢ o 0 o o e e e e e 1
Sewing Head Cover (Front) e — AT~y REiERA— - -1
0il Seal Plug+ + ¢ = « = « + « = HIARE o « o o o o 0 0 0 0 1
Screw(9/64—40)(7) ........ _u:*\‘/“ ........... 9
Brand Name Plate(6lmm) (Green) - - g&#R(RE) » + « = = = = - - - 1
“FD” Emblem =« « « ¢ « « ¢ ¢« ¢ o & FDTY T UKL ¢ o o o o 1

See the preceding page.




< ‘\Q

25 \i 7
SV

o8 29 36 35




MISCELLANEOUS COVERS (2) H 3 —BAE (2) 2

Ref. Parts Amt.
No Na Description i % Req.
1 3021533 Sewing Cylinder = » « « = « ¢ « « TPy F e o o v 0o o v o 1
2 0068006 Sewing Cylinder Gasket =« « « « « YU FRyFL o ¢ o o o 1
3 0068007 Sewing Cylinder Alignment Eccentric Pinglgi=¥t& v« - -1
4 000478 Knock Pin e = + « = + « « « « « » JO T v o e e e e 1
5 004194 Plug Screw(3/8-24X5.2) « - =« « - TITRVEE) - 1
6 0068031 Sewing Cylinder Cover (Front) Gasket> V) V' FEib N N— Ry F -1
l 3021529 Sewing Cylinder Cover (Front) - « UV FRiH /N— -« « o ¢ « 1
8 004312 Screw(1/8-44XT7.9) « « = « « « = ERY » v oo v e e e e 4
9 0068032 Sewing Cylinder Oil Gauge+ « « « YU FXANF—T « - « -1
10 004193 Plug Screw(M22-1.5X5.7) « « « « ST RI(FE) « + « « « « 1
11 0068339 Sewing Cylinder Cover(Left) Gasket >V VA N\— v F -1
12 3021531 Sewing Cylinder Cover (Left) « « « DU FHEH N— =+ « « « - 1
13 007621 Screw(9/64-40X8.5) « « « ¢ « o - IERY o o v oo e e e e e 6
14 2129420 Model Plate (Green) =« « « - « - - BRUSARGE) » » = = = o 0 - e 1
15 .........................................
16 0068024 Sewing Cylinder Cover (Upper) « « ¥ UV F EHN—- « « o « 1
17 0068025 Cylinder Cover(Upper) Gasket(Large) b X—RoFx (k) « -1
18 004134 Screw(1/8—44X6.5) « « « « « « IERY » o v v o e e e 8
19 0068026 Cylinder Cover(Upper) Gasket(Small) L N—RoF () - - -1
20 0068027 Dust Defender (Upper) = « « + + - EYVERYBERS(E) - - - - - 1
21 004141 Screw(3/32-56X2.1) « = « « « « IERY ¢« o o v e e e e e e 1
22 0068094 Dust Defender (Lower) =« « « =« - - EVERIBRT(TF) s« =« 1
923 000480 Pimc = « © « « o ¢« o o o o o o RIBRAEY « o 0 v o o 9
24 0068227 Looper Cover Spring Support « « « NREflH » « o+ ¢ = ¢« 1
25 007650 Screw(11/64-40X5) =« « « « « « - RV ¢ v o e v e e e 1
26 0068226 Looper Cover Spring« « « + « « -« V=X I)N—= XK + o o o e e 1
27 001203 Screw(9/64-40%x4.5) « « « « « - - IERY o o o v v e e e e 1
28 0068225 Looper Cover = =« =« « « « « « ¢ = b= XFIR— e ¢ o o o0 1
29 000486 Pim e » o © + « o o « o o 0 o o SV A S 2 1
30 004190 Screw(9/64-40X15.8) « « ¢ c-c < IESRIT e e e e e e 000 e 1
31 3021060 Chain-off Cutting Knife « « + < - Fx AV HYHE oo e 1
32 3021061 Chain—off Cutting Knife Guard - « FxzxA Vv AV FZH—FK -« - -1
33 180025 Screw(M4-0.7X4.5) =+ « « = « « - IERY o v v o o v e e e e 1
34 007627 Screw(M4=0.7X6) =« « « « « « « HERY o o v oo oo e e e 1
35 0068265 Looper Thread Guide Wire + « « « HAFRITALF(F) + « « « « « 1
36 007405 Screw(9/64-40x10.3) =+ « « + - - IERY ¢ v o v v e e e e 1

() BRXBEZHEXOBRRIBEAL(F—VRSER)2BMLETEN,
Note : Order for Model Plate must be accompanied by model! designation(including
symbols of gauge).







MISCELLANEOUS THREAD EYELETS BB 3
Ref. Parts Amt .
‘N Na Description h 4 Req.
1 0068356 Thread Guide Plate - « « + « - - REA - - o - e 1
2 004440 Screw(11/64-40x8.3) - « « - - - IERY o o v e e e e e 12
3 0068359 Thread Eyelet Bushing « « « « « - RENRET v - . 4
4 0068358 Thread Eyelet - « « « « + + « « . HREHNARE - - e e e e 4
5 0093538 Thread Pipe - + « « = = « « « -« SRIE/SNAT o o oo 2
6 0093528 Thread Pipe Stay =« « « « « « - - RENRAL LT o o 0 0 0o 9
7 000532 Washer = =« « ¢ ¢ ¢ o o 0 0 0. I SR 2
8 004358 Screw(9/64-40X5.6) - « « « - - - IERY ¢ o e v e e e e 2
9 0068357 Thread Guide Plate Support c RBRNREE - - - - . 9
10 001601 Screw(11/64-40XT) + « » « « « S A )
11 3020034 Thread Tension Support « « « « - RRTFE - e 1
12 3020035 Thread Tension Support Bracket - RFAFETFr v b - -« - - 9
13 004552 Screw(7/32-32X9.5) « = « « « « - R oo e e A
14 000482 Stop Pin » = ¢ = ¢ o e 0o 0 e RN VAR 1
15 0068235 Tension Release Shaft Spring - -« REBAGH R« « ¢« o o« 1
16 0068234 Tension Release Shaft « « - - - - REEAG - ¢ o o o e 0 e . 1
17 000485 NUL = = o o o ¢ o o o o o o o e e S 6
18 0068273 Tension Spring Bushing - - - - - SREAFFT v FEYIEA - - - -6
19 0068244 Looper Thread Tension Spring « « W— SRFHF NK -« » + « - 1
20 0068243 Top Cover Thread Tension Spring - ffiV KT X%+ « - - -+ - 1
21 0068245 Needle Thread Tension Spring RTINS e e e e e 4
22 0068413 Tension Release Pin Bushing * « - REAE L T vz« o o v 7
23 0031111 Thread Tension Disc - = = « - - - SRERFM -+ - 0 o 0 - . - 12
24 0068411 Thread Tension Disc Eyelet - RETFERE - - - - - - - 3
25 004206 Tension Post + « + « « « ¢ o o RFFHE - - e 6
26 0068412 Tension Release Pin- - « = - - - REBEAE + o oo e 7
27 0068355 SP Device, C. Set » « « « « « « . SPIRE () « = =« o ¢ 0 - - 1
28 0068350 0il Cup Lid = = « = =+ ¢ = o SPEVIE e e 1
29 001107 Hinge Pin+ « « « « « « « « « « BLU UL v o v e e e e 9
30 0068353 SP Fell « » » o o« ¢ o o o o o o & N AV A R 4
31 0068403 SP Felt Stay + - « » « = « « - N ZE 0 27 SRR 1
32 310086 0il Wick(Woollen Yarn) (200mm) + - JIAS(EHR) » « + + « « « « & 1
33 0068349 SP Container =« « « « « « « « « N A A 1
34 0068351 SP Container Support =+ + + « - - SPE Y TERfIHR - o e e e e e 1
35 007619 Screw(9/64-40%X6.3) + » « ¢+« - HERY o o v e e e e e 2
36 0068259 Thread Take-up Eyelet Holder - - iV R&AFH LkERALEY - - 1
37 0068260 Thread Take-up Eyelet « « « - « - i) RIRATFOLLE s « - - . 1
38 004180 Screw(1/8-44Xx4.8) « « - « - « - IERY o v e v e e e e e 1
39 0068258 Looper Thread Take-up Guide * « « —RAFFHALALEN - - - 1
40 001222 Screw(1/8-44Xx4.8) « « « « « - - ERY » e e e e oo 4
% Ref. No. 41 to 67 «+--- See the following page.



MISCELLANEOUS THREAD EYELETS #ERAR 3

Ref. Parts Amt .
‘N Na Description fi 4 Req.
41 0068256 Looper Thread Take—up Eyelet (Front) A — "%iHFb L %8 () - 1
42 0068257 Looper Thread Take—up Eyelet (Rear) M— RiFHF I LARE () + 1
43 004245 Screw(11/128-56X3.2) = « « « - - IERY ¢ o oo e e e e 4
44 0068255 Eyelet Supporting Plate - - « - - I LRERSTR e e e e 1
45 0068262 Looper Thread Guard « « + « « - - JW—RAH =K« o o o o o 1
46 0032339 Top Cover Thread Pipe » = = « -« - Y RIENA T o o o o o . 1
47 0068261 Looper Thread Guide Wire(Upper) - ¥4 RO A ¥ (L) = « « - 1
48 0068269 Needle Thread Strike—off Pin Holder Bracket#&%rniffty « « - « 1
49 0068270 Needle Thread Strike—off Pin « - &t8%4& « = = = ¢ « « « « 4
50 004197 Screw(1/8-44X2) =« « « « ¢ « o IERY ¢+ o o o oo e e e e 4
51 0068324 Needle Thread Strike—off Pin Holder#t &= AN & « « « « « - 1
52 004187 Screw(3/32-56X6.2) ¢ =+ « ¢ « o -« 1o S A 2
53 0068242 Needle Thread Guide Wire - + « - RBEHA KT A« « « - - 1
54 0068267 Head Cover Thread Eyelet =+« « « -~y K N—%@E- - - - - - 1
55 009730 Screw(1/8-44X5.3) =« = « ¢ « + 1 S A T 1
56 0068246 Needle Thread Eyelet Holder - - « 7V — AgtREBEHRAY « + - -1
57 007311 Screw(11/64-40X12.6) « « « « + - [ 3 A 1
58 0068249 Needle Thread Eyelet =« « « « - - VAN 2 23 1- BRI 4
59 0068250 Stitch Unlocker Mounting Bracket #RBENXRXT7T 54 Y h -+ « « 1
60 004191 Screw(11/128-56X2.5) « « « « « IERY o v o v e e e e e 1
61 004134 Screw(1/8-44X6.5) =« « = « « « -« I S R 1
62 0068251 Stitch Unlocking Spring - - - - - F 2 31: VA O SUIE IR I 1
63 0068252 Stitch Unlocking Spring Holder - #FRE /NRZARNAEF « « « - - - 1
64 004321 Screw(1/8-44X6.4) « « « « « « IERY ¢ o o o v o e e e e 1
65 003312 Screw(1/8-44X3.4) =« « « « « « TERY ¢ o o o v e e e e e 1
66 001196 Screw(1/8-44X6) =« « « « = « « IERT ¢ o o o oo o0 e 2
67 005431 Screw(1/8-44X4.4) + « « « « « J o B A 2

% Ref. No. 1 to 40 <+ See the preceding page.







MISCELLANEOUS BUSHINGS

Ref.
No.
1

W EO IO U = WD

[a—

12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27

Parts
No.
0068044
0068047
004202
0068048
0068049
0068050
310087
000463
0068169
0068168

0068170
0068139

310088

004440
3020036
0068153
0068131
3020013
0068056
0068230

0068214
0068215
0068108

000390
0068035
3020014

000509

Ty aB% 4

Amt .

Description i 4 Req.
Bushing Housing Unit =« « « « « -« Tovanglrs7GEL) - - 1
Bushing Housing Gasket =« « « - - Tovangv iy Fxr -]
Screw(3/16-32%X11.5) =« « « « « -« HERY « v o v e e e e e 3

Crankshaft Bushing(Front) « « « « 7527y 7 M7 v = (Rl
Main Shaft Bushing(Rear) +« « ¢+ « XAV I ¥ 7+ T o2 (f8) - 1
Main Shaft Bushing(Front) » ¢« « « XAV Y%7 v T v (Hi) - 1

0il Wick(Woollen Yarn)(320mm) « « M (ER) « « « ¢ « o« - 3
0il Wick(Laced Wire) = « + « « R (E—N) = ¢ ¢ o o o o 1

Knife Driving Lever Bushing (Rear) F X AL R—TF oo a2 () - -1
Knife Driving Lever Bushing (Front) EA AL N—T7 v = (Fj) - 1

Bushing Cap ........... 7‘\\y:‘/13’\,—\¢\\/7° ...... 1
Presser Foot Lifter Stop Plunger Bushing AbMy775v¥¥79ya2 « « -1
0il Wick(No.4-450mm) =« « « « « - B o o o e e e e e e e e 1
Screw(11/64-40X8.3) =+ « « « « HTERY o o o v v e e e e e 1
Thread Carrier and Hook Sleeve Bushing ¥¥V)7:797A)-77yya « « + 1
Retaining Ring =« = = « =« = b S NE A 48) I/ AR 1
Presser Bar Bushing - - - + - -« - PoET Yy 2 o oo 1
Needle Bar Bushing(Upper) » + + - &7 > a2 (k) - - - - - 1
Needle Bar Bushing(Lower) » - - - #E7 v =2(F) -+ » - - 1

Looper Driving Lever Shaft Bushing n— XL _X—ih7 v = - « 1

Looper Rocker Shaft Bushing (Front) N— %87 v = (&) » + -1
Looper Rocker Shaft Bushing Rear) V— Rdh7 v = (48) - - « -« 1
Feed Bar Eccentric Pin Bushing - #VEHTF LU Tyv=z -1

0il Wick(69X2.5mm) « » » - » - I 1
Seal Plug « « « ¢ ¢ = « ¢ o « « g#j*ﬁ ............ 1
Needle Bar Bushing (Uppe) Lid -« - #HEE7T v a(b)E- - - - - 1

Gasket =« « o « o o o o o0 oo IR e e e e e e e e e 1







CRANKSHAFT & NEEDLE BAR DRIVING MECHANISM Ux 7 b RUSER 5

Ref.
Na

W OO ~3 CH U b QO BD

—

11
12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30

31
32
33
34
35
36
37
38
39
40

41
42
43
44
45

46-1

Parts
Na
0068039
0068033
0068253
0068254
008047
003410
0068043
003434
0068493
300049[300044]

004177
003649
003646
0068276
004186
0068038
0068146
0068145
0068147
007619

0068037
004123
0068060
005070
0034406
0068059
000203
001170
0068058
003635

0068268
001222
0090321
0090320
000278
004313
0068057
004185
0068054
0068053

004170
0068430
004185
0068491

46-2 3028003

47

004182

Amt .
Description L 4 Req.
Main Shaft =« = = « ¢ « o « « « & AAVY TR oo o o o 1
O-ring(P12.5) + + = « « « « « « & AR 9
Looper Thread Take-up « -+ + - - - JV—NREF L e oo o o 1
Top Cover Thread Take-up - - - - BERYRIHNFH L - « « -« - 1
SCICW(7/32—32X3.6) ....... _u:*/ ........... 4
Positioning Screw(1/8-44x4) - - fiEHRARY + « « « -+ - - 9
Collar(12.7x25.4X8mm) + « + - - HG— e o v e e e e e e 9
Screw(11/64—40)(6) ....... J.t*/ ........... 4
Main Shaft Coupling, C. Set + = « Myyx7bhy V() - « - - « - 1
Washer « « ¢ o ¢ o o ¢ o ¢« o o & ARV NI I R R 3
Screw(11/64—40)(17) ....... _”:;‘ﬁ\‘/“ ........... 3
SCI‘CW(I/4"28X8.5) ....... ﬁ&)l *\‘/“ .......... A
Screw(1/4-28X6.35) « « « « « « - IERY o o0 o e e e e 4
Pump Driving Gear » + « = + + « « Ry FEEET « ¢ o o o - 1
SCI‘CW(]./8‘44X7.7) ....... _u:;‘r\:‘/“ ........... 3
Crankshaft = « = « « o« « o ¢ + & VA AVE/EVE v SRR 1
Needle Bearing =« « - = « « « - =« S— RARTYU T o o oo 1
Thread Carrier and Hook Driving Rod (Right) *¢)7:7yJuyF (k) - -1
Needle Bearing Retaining Plate - X7V U7 {REFHK - - - - - - 1
Screw(3/64-40%3) « « « ¢+ o o . R o v v v e e 9
Pulley « = « = « = + o« o o « o & 2 ) 1
Screw(l/4—28)<10) ........ _Lt;i?\:‘/“ ........... 9
Needle Bar Lever Connecting Rod « #HEw vy K« « ¢« ¢« o« . 1
Screw(3/16—32)(14) ....... J.t*‘\/\‘ ........... 2
Needle Bearing - « = « +» « « « - = RKARFTYL T e o o o 1
Needle Bar Lever Connecting Rod P1n£+§§l: vy REY o v . 1
0il WICk(4X5X50mm) ........ D\ ............ 1
Screw(9/64 40)(12) ....... Jh*:‘/“ ........... 9
Needle Bar Lever =« « « = ¢ « « » SHEL N— = « o o oo 1
Screw(1/4—40x6) ........ _U:*\‘/‘\ ........... 9
Needle Bar Lever Thread Eyelet - &L N—3%@ - - - - - - - 1
Screw(1/8-44%X4.8) =+ + « « « « _lh;ﬁ‘/ ........... 9
Needle Bar Connecting Link - - «$HEU L7 - « <« =« o« 1
Needle Bar Connecting Link Pin -V 7E - « ¢ o ¢ - )
0il Wick(2.5X2.5X18mm) =« « « <R« « = o o o 0 0 v v v 9
Screw(1/8-44X5) =« « « « « « o« ERY v o v e e e e e 9
Needle Bar Connecting Bracket - - #tfg% - - - - - - « « « 1
SCICW(9/64"40X7.2) ....... _u:*:‘/“ ........... 1
Needle Bar =« * « « o =« « o « « = £+$§ ............ 1
Needle Clamp(S.Z) ........ ﬁ{-_ﬂ:){ ........... 1
Needle(system:UY118GAS) - - - - - £ N 4
Retainer(system:36211) =« - - - - I 2 dy A 1
Screw(3/32-56X2.5) « = + o o o o R o oo v e e e e e 5
Stitch Plate «  « » » « o « « « GHR « =« o o e e e e e 1
SCTCW(9/64“‘40X7.2) ....... JJ:;‘FC/“ ........... 3
Stitch Plate Tongue « + « » « « - SHHRUTN ¢« ¢« o o o v o o o e 1

Stitch Plate Tongue(for woolly thread) (Extra)#if(v—-Y4H) (Kig) 1
Screw(3/32-56X2.5) « ¢ « « o + 1o S22 NI 1




ACCESSORY PARTS

47

&,/

LN




PRESSER FOOT MECHANISM T 6
Ref. Parts Amt .
‘Na_Ne Description i 4 Req.
1 004167 Adjusting Screw(MI12-1X19.15) « - FHEART « + ¢« o ¢« o o o 1
2 100030 LOCk Nut ............ e} /ﬁ‘j‘/ ]\ ........ 1
3 0068132 Presser Spring =« « ¢ < ¢ « « « ISR o v 0 0 00 0o 1
4 3020024 Presser Bar Connecting Bracket - Hxi¥ax -« - « « « « « « 1
) 004437 Screw(11/64-40X10) » = « « = « =« IERY ¢ o v 0o v e 0 e e 1
6 3020021 Presser Foot Adjusting Screw - - ¥HZEYFeHixy - « - - + - 1
7 3020023 Connecting Bracket Cushion xR syvary e oo o1
8 3020020 Presser Bar Guide = = « + + » « - WxEBET AR« o v v e 1
g 100049 LOCk Nut ............ a yj—\\/ }\ ........ 1
10 3020022 Adjusting Nut « « « « ¢ « « « « B i A L 1
11 110024 Screw(M2-0.4X6) =« « « = « = « IERY o o o v e e e e e e 1
12 0068130 Presser Bar ........... ﬂl% ........... 1
13 3027092[0068111]Presser Foot, C. Set3 - « « « « - T (RH3) » o o e e e e e 1
14 3027090[00681121Presser Foot = « « « ¢ « « « « & 2 R 1
15 009853 Screw(11/64-40X6.5) =« + « « « HERY o o v e e e e e e e 1
16 0068127 Carrier/Hook Driving Segment XX YT T I AR -1
17 0068128 Carrier/Hook Driving Lever Link - ¥ U7 -7y 2L "= 7 2
18 0068129 Link Pin = = « ¢ ¢« = ¢ o o o o PIVE/A iV A 4
19 004172 Screw(3/32-56Xx3.4) « « « + « « IERY o o v o e e e e e e 4
20 0068126 Thread Hook Driving Lever - » - - iV R 7y 7L N—=. « - « . 1
21 0068124 Top Cover Thread Hook « -+ « - - - YR T YT o oo o o . 1
22 004185 Screw(9/64-40X7.2) « « « « = « IERY o o oo oo e e e 1
23 0068125 Top Cover Thread Carrier Driving Leverffi) 2 ¥ V7L "— .1
24 0068123 Top Cover Thread Carrier Y AT XD T o o e e . 1
25 004180 Screw(1/8-44%x4.8) « « « « ¢ -+ . IERY o o v o v e e e e e 1
26 0068346 Presser Foot Attach Piece (Right) =¥ A FRGE) - -« - - - 1
27 0068347 Presser Foot Attach Piece(Left) « =¥ A R{(&E) - « « - - - 1
28 004154 Screw(3/32-56X1.5) « = « « « « IERY o o v e e e e e e 4
29 0068121 Lower Knife « = « « + « o ¢« = « TFTAR e o o oo 0o o 0o 1
30 3027123(0068122 ]Lower Knife Clamp « « « « « = - - TFTARIG T o o o0 o o 1
31 001227 Screw(1/8-44X3.8) =« « « « ¢ « IERT o o v v o oo e e e 1
32 0068117 Yielding Section Spring - - + - - NI N - e e e e e e e 1
33 3027120L0068116]Yielding Section =+ « « « ¢ « « INFIE o e e e e e e e e e 1
34 004180 Screw(1/8-44%X4.8) =« « « « « « HERY o o o o oo e e e e 1
35 0068118 Presser Foot Spring Plate(A) (Left) i AR (A (L) + - + -1
36 0068119 Presser Foot Spring Plate(A) (Right) itk X2 (A)(H) + « + -1
37 004173 Screw(3/32-56X2.4) « « « « « « - IERY o o v o oo v e e e 2
38 0068120 Spring Plate Holder - = - « - - - FIIRNEERALE < o o o o 1
39 0068187 Chip Guard =« « « = « « « « « « =« FOTH =R o oo oo o 1
40 302708700068189 1Chip Guard Spring + « « =+ « + - - AV el A SEREEEER RN 1
41 004166 Screw(1/8-44Xx3.2) =« « « « « « IERY o o v v oo e e e e 1
42 0068135 Presser Foot Guide(Right) + = « - ¥ H A F(H) - -« » - - - 1
43 004176 Screw(M5—0.8X12) « « « ¢ ¢« « « IERY o o oo v e e e e e 1
44 0068136 Presser Foot Guide(Left) WA REE) « « = ¢« ¢ 1
45 005650 Screw(M5—-0.8X14) « « « « « « « IERY o oo oo s e e e 2
46 0068157 Presser Foot Spring Plate(B) (Left) #=xix X (B)(X£) + » - -1
47 0068158 Presser Foot Spring Plate (B) (Right)H=ix "k (B)(H) + - - -1
48 0000394 Pime o ¢ = o o o o 8 o o e 0o BL e e e e e e e e e e e 1




45




UPPER KNIFE, CARRIER AND HOOK DRIVING MECHANISM LIRRUSYT - 790 7

Ref. Parts Amt .
‘No No Description fih 4 Reg.
1 0068164 Lifter Lever Supplementary Plate ¥ L X—%Bifk - - - - 1
2 004216 Screw(3/16-32X4) « « « « « « « - IERY v v e v v e e e e 5
3 0068162 Presser Bar Lifter Lever(Large) - =8/ L N—(K) + « « + - 1
4 005553 Screw(7/32-32X12) =« « « « « - IERY o o oo e e e e e 1
5 0068141 Stop Plunger Segment Pin +« + « «EBZ AL RE L ¢ ¢ ¢ o 0 o 1
6 160009 Screw(M5=0.8X5) = « « o o o . . IERY ¢ o o v e e e e e e 1
7 0068140 Stop Plunger Segment =« « « + - - ANYTTGVIRES I b = o o e e 1
8 000363 NOL = © = = o o o o o o v o e S S 1
9 0068138 Presser Foot Lifter Stop Plunger ARy 7S5 % « « + + 1
10 0068142 Presser Foot Lifter Lever Link(Long) #Hx=E» Vo 7 (&) + -1
11 004358 Screw(9/64-40X5.6) « + « « o o+ - IERY ¢ 0 oo o e e e e 2
12 0068154 Presser Foot Lifter Lever Link(Short)¥#x#g» Vo 2 (E) - - -1
13 0068163 Presser Bar Lifter Lever(Small) - I8/ L X—(UN) « « « - 1
14 003670 Screw(7/32-32X6.3) « « » « + « IERT o v o v e e e e e 1
15 0068144 Presser Bar Lifter Lever - =« « - ffix$fs « « « « « « « « « & 1
16 3020055[0068148 JCarrier Hook Driving Rod(Left) X Y77y uv K(E) -1
17 001174 Screw(9/64-40%x10.3) =« « « « « - J o B A 2
18 000471 Nut ............... ‘—j‘\\/ ]\ ........... 1
19 0068174 Rod Ball(Left) =« « « « « « « « & vy RER(E) -« » « + « + » 1
20 000347 ) Nut ............... ‘j“\y ]\ ........... Z
21 0068150 Carrier Hook Sleeve Lever « « ¢« « ZY—TF L N— =+ ¢ ¢ o o o & 1
22 007609 Screw(9/64-40X9) « « « + o+ o . IERY o o o v oo e e e e 1
23 0068033 O-ring(P12.5) = = « = « « « « « (OB IV A 1
24 0068167 Knife Driving Lever « « = « =« « « ExX AV AA— o oo e 1
25 0068176 Steady Washer » « = = « « « « = WLIEA « ¢« ¢ v o0 oo vt 1
26 3020047[00681711Knife Driving Connection Ball (Right) E X 2wy RERCH) - - -1
21 3020048[0068172 JKnife Driving Connection(Right) - EXXm sy K(H) « « « « « - 1
28 120053[0011707 Screw(M3.5-0.6X14)[9/64-40X12] 1ERY = « « « ¢ o o o o o & 4
29 000356 Nut (Left-handed Screw) =« « -« « - Ty b ERXY) - 1
30 0068175 Knife Driving Connecting Rod « + AR ww FEfEHE . « - « - 1
31 000355 Nut ............... *j‘\y ]\ ........... 1
32 3020049(0068173 JKnife Driving Connection(Left) « EXAxww RK({E) « « « - - 1
33 3020037 Knife Holder Bracket C, Set « « «+ EXAXAFAFTS54 v FGH) - 1
34 0068151 Carrier/Hook Driving Sleeve * + + F ¥ U7 7y 7R Y—7 - -]
35 0068348 Knife Holder Shank Support =« « « EXARAFV XY 7H - « -1
36 001175 Screw(9/64-40X8) « « « « o « « - IERY & o v oo e e e e e 2
37 0068181 Knife Holder Spring« « « « <« « - ERXARFTATANRR - o oo e 1
38 0068182 Knife Holder Guide Collar+ « + « EXAKRAEH A RET— - + 1
39 004185 Screw(9/64-40X7.2) « « « « « « =« 11 3 A I 1
40 0068180 Knife Holder Shank =« <« « « « « - EARXFTAT T o o - ]
41 004181 Screw(3/32-56X3.6) « « « « <+ -+ - LR o v v e e e e e e e 1
42 0068185 Knife Support s « « « ¢ « « « « & EARYR—=F - o o o 1
43 004179 Screw(3/32-56X1.2) « = « = « + & WERY o o v v e e e e e e 1
44 0068184 Upper Knife s « = « « « « « « « & o0 3 S S 1
45 0068183 Knife Holder =« = « « = « « « - - B 0 A I 1
46 004171 Screw(3/32-56X13) « = « « « - - IERY o+ o v v e e e e e e 2
47 003635 Screw(1/4-40X6) =« « = « « « + - IERY « o v o e v e e e e 1
48 0068968 Carrier/Hook Driving Rod(Left), C. Set ¥¥I7-7vJeyF(®) @) - -1
49 3020061{0068969 JKnife Driving Connection(Right), C. Set EXZxwy R(H)GE) -1

50 3020062[0068970 )Knife Driving Connection(Left), C. Set EXRxwy K(ZE)GH) -1
51 3020002 Knife Holder Guide Coller, C. Set EXATRAFEH A IS5 — ()1
52 3020050[0068174JRod Ball(Left) =« « « « « « « « « oy RER(AE) « « ¢« ¢ o« - 1




-
S Jmm

o
\\\\\\\\&‘\‘&‘.& [y~
I\
QD

N
e
a
O
N
©
[
o
2




LOOPER DRIVING MECHANISM JL— B8 8
Ref. Parts Amt .
No No Description iy 4 Req.
| 0068197 Looper Driving Crank Pin + « « « —=NRIT S5 I+« « « & 1
2 004165 Screw(9/64-40%x16.3) =« « - « « - IERY o v v e e e e e e e 1
3 000477 Roll Pin for Main Shaft - - - - - [N L I I 1
4 3020040[0068201 JLooper Lever Driving Rod, C. Set A — XL N—p vy FGEHL) - - -1
5 3020042 @ Looper Lever Driving Rod Ball « - A—2NLX—um vy FER - - - -1
6 120053 ¢ Screw(M3.5-0.6X14) « « « « « - - IERT o o o oo e e e e 2
l 3020041 @ Looper Lever Driving Rod + ¢« « - A—2RLRX—py K. .« . . 1
8 000586 Washer = « « » « ¢ + o o « o o » B R 1
9 000356 Nut (Left—handed Screw) =« « - « - Fy MERY) o o oo e 2
10 0068202 Retaining Ring =« « « « « = « « = 2 A ) IV AR NI 2
11 0068205 Looper Lever Driving Rod Pin - - A—b S—my Ry . - -1
12 001222 Screw(1/8-44X4.8) « - « « - - - JERY o e v e e e e e e 1
13 0068207 Collar(8.1X14X6.4mm) + « - - - HT—r vm e e 2
14 001457 Screw(11/64-40%X3.3) - « « - - - ERY o o v e e e e e 2
15 0068204 Looper Lever Shaft - « « - - - - A e 1
16 0068206 O-ring(P4) » + = + o = v o oo QYUY F e v oo oo e e 1
17 004164 Screw(7/32-32X20) =+ « « « « « - IERY ¢ v v o v e e e e e 1
18 0068203 Looper Lever =« =« « « « « « « « = J— XL N— e ¢ e e e e e 1
19 3020060[0068208 JLooper Driving Connection Rod, C. Set— Xu >y F(GFH) - - « -1
20 3020051[0068209 )Looper Driving Connection(Upper) H—"u >y K(Lk) + « « « - - 1
21 1200530001170] Screw(M3.5-0.6X14)[9/64-40X12] LRk« « =« « = o o o o 4
22 302004700068171JLooper Driving Connection Ball(Upper) A —/ Xu v FBR(E) - - -1
23 000470 Nut ............... ﬂ—\\/ ]\ ........... 1
24 0068175 Looper Driving Connecting Rod + * b—Numy REfEE - « « -« - 1
25 000355 Nut ............... ﬂ-\\/ ]\ ........... 1
26 3020052(0068210]Looper Driving Connection(Lower) n—Xmy K(F) + « « « - - 1
21 3020053{0068212 JLooper Driving Connection Ball(Lower)b—/ Su > KEK(F) - + -1
928 000306 NUL » » » o o o o o o s o o o o R 1
29 0068069 Steady Fork » « ¢« « ¢« = ¢ ¢ « - WLIEA « o 0 o v v oo 1
30 110004[007609] Screw(M3.5-0.6X8)[9/64-40X9] =« IERXI + « = o o o« o o o 1
31 0068213 Looper Rocker Shaft - « « - - - - JL— XMl e o o e e e e e e 1
32 0068222 Looper Rocker Shaft Sleeve - « - L— R Y —TF » « « « - = 1
33 000548 Washer ............. 17\\/:‘/*, .......... 1
34 004352 Screw(9/64-40X11.3) =« « « « « -« IERY v o o o v e e o e e 1
35 0068223 Looper Rocker Shaft Sleeve Guide W—"EHAY—THA K- « -1
36 003473 Screw(3/16-32X7.9) « « « « « « - J1 o Y A 1
37 0068244 Collar(9.53x16X8mm) « + = =« - - b B A L 1
38 005550 Screw(11/64-40x13.5) » « - - - - IERY « o v o v e e e e e 1
39 0068216 Looper Holder » « + « « + = « « = Jb—IXF e v v e e e e e e 1
40 005040 Screw(11/64-40X8.5 ) « + « « « - IERY o o v o v e e e e e 1
41 000489 Packlng ............. /\Q“/%‘/ .......... 1
42 004169 Adjusting Screw(9/64-40x8.2) - - FHEERY + + -+ o - - - - - 1
43 0068217 LOODET * = * = = « = o o « o o » T 1
44 210007 Screw(1/4-24X20) « + = « + « « - 1 1
45 0068218 Needle Guard(Front) « + « = + + - 704720 C:11) BE 1
46 004284 Screw (29/256-48X3.9) « « + -+ - - IERT + o e 2
47 004181 Screw(3/32-56X3.6) = « = ¢ - .« - IERY o v oo v e e e 1
48 3020063[0068971 JLooper Driving Connection(Upper), C. Set ,— "u vy K(LE) ()1
49 3020064[0068972Looper Driving Connection(Lower), C. Set ,—sXu v K(TF) ()1
50 3020043 ¢ SPACET = * * = = ot o4 e s e N R 1




@14

0t b2
0

v'eet

p'sel

ﬁ ( iﬁ%

N~ N ©
-

)]

18

©

36 3

7

@2
g maed,
TR

.

@
/
/
/
/




FEED DRIVING MECHANISM £ iR g9
Ref. Parts Amt .
No  Ne Description A 4% Regq.
1 3020056[3020026 JFeed Lift Eccentric, C. Set - « +EV ETFwuy FGH) » - - - - 1
2 3020028 Feed Lift Connection(Upper) » «+ * £V ETFuy F(Lk) -« -« « - 2
3 004441 Screw(11/64-40X16) « « = = « =« - IERY o oo e e e e e e e 4
4 3020029 Feed Lift Eccentric Ball XY ETFERXEY - - 0 - . 1
5 003638 Screw(11/64-40X4) =« « « « « « - IERY o v o o v e e e e e 4
6 000356 Nut (Lift-handed Screw) =« - - - - FYRERY) e 2
7 0068066 Feed Lift Eccentric Connecting Rod 2V EFw v NuifigE - - - -1
8 000355 Nut ............... 'ﬂ"\\/ }\ ........... 2
9 3020052[0068210]Feed Lift Connection(Lower) = « +EV ETFTwuy K(F) -+ « - - - 1
10 120053[0011707 Screw(M3.5-0.6X14)[9/64-40X12] 1IER = = « ¢ ¢ « o ¢ ¢ o 4
11 3020045[0068068 JFeed Lift Connection Ball* « « - (Y ETwuy FEK: « - « « 1
12 0068069 Steady Fork s « « = ¢« ¢ ¢ ¢« o ¢ WLEA <« o o0 v o0 v 1
13 11000400076097 Screw(M3.5-0.6X8)[9/64-40X9] « tbRI + + ¢ o o o o o o o 1
14 310084 0il Wick(Woollen Yarn) (70mm) - - #IR(ESR) » « =« ¢ o o« - 2
15 000755 PlIl ............... _U:t°“/ ........... 2
16 3020058(3020031 JFeed Drive Eccentric, C. Set - % VURiguay FGH) - - - - - 1
17 3020033 Feed Drive Eccentric Ball - + « - X VEiEHKRzFE - ¢+« - - 1
18 3020112[0068073 JFeed Drive Eccentric Connecting Rodt V Hiitéw v NuifskE - - - 1
19 3020049[0068173 JFeed Drive Connection(Lower) - - % VHi#Euy F(F) - « - - - 1
20 3020046[00680751Feed Drive Connection Ball +« « « EVRHiZey KR - « - + - 1
21 0068076 Steady Washer » « « ¢ « « « o o WUIEA -« « o0 oo v e e 1
2‘2 000474 Washer ............. 77 > \\/‘Y ---------- 1
23 000306 Nut ............... ‘ﬂ‘\\/ }\ ........... 1
24 0068079 O-ring(P9) = + « + « = ¢« o« o O IV A 1
25 0068345 Feed Drive Shaft « « « « - - - = A I 1
26 0068077 Feed Drive/Looper Aveid Lever « - ZEJ L/ 23—+ o ¢ o o v o v 1
27 0068080 Feed Drive Shaft Bushing S RS b A S |
28 005047 Screw(3/16-32X9.5) « « « + o« [ S A T 1
29 004203 Screw(3/16-32X9.5) = « « « « « - LERY o o v oo e e e e e 1
30 0068219 Looper Avoid Connecting Rod, C. Set A — {ijgey KGH) - - -1
31 004162 Screw(7/32-32X15) =« = = « « « ERY o o v e e e e e e 2
32 0068221 Looper Avoid Connecting Rod BushingA— R \giguey K7y =2 + 2
33 0068199 Needle Bearing =« « = « = « < ¢ - X7V 7 (GB-65) « - « -2
34 0068220 Looper Avoid Connecting Rod + « - Jb— NFiiguw vy K« « « « « 1
35 0068228 Looper Avoid Adjusting Nut - i a2 NI SR RO 1
36 3020027 Feed Lift Connection(Upper), C. SetxEV) EFw vy F(LE)GE) - -1
37 3020057[0068974 JFeed Lift Connection(Lower), C. Setx() ETFw vy F(F)GH) - -1
38 3020032 Feed Drive Eccentric(Upper), C. SetxkVfittua v F(LE)GR) - -1
39 3020059[0068976 JFeed Drive Eccentric(Lower), C. Set® Vaittu v F(F)GH) « -1




10




FEED DRIVING CONTROL MECHANISM 2 EEH 10

=7

W OO =1 O U LD —

[—y

11
12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30

31
32
33
34
35
36
37
38
39
40

41
42
43
44
45
46
47

Parts
Na
0068106
0068092
0068091
0068093
005004
009508
0068095
0068096
004440
0068097

240009
0068089
003434
0020472
004321
0068090
0068083
004178
0068088
0068084

0068086

004163
0068085
0068087

004161
0068099

004160
0068098
0068079
0068078

003473
0068080
004203
0068082
004551
0068107
0068101
0068104
0068103
007621

000475
000487
0068105
004168
000438
007616 @
004138 @

Anmt .

Description ol A Req.
Feed Bar, C. Set =« « = « « « « HEYVEGER) « o v e e . 1
Main Feed Bar« + « = « ¢ « « « - 1&%9 1= IR BRI 1
Differential Feed Bar - « - - -« - B> = A L 1
Feed Bar Plate =+ « « « = « « « S RS 1:11 AR 9
Screw(11/64-40X18.5) « = « « « - R o o 0 oo 0o o v o 4
Screw(11/64-40X7.5) =+ - » - - - QERY o o0 000 e e e e e 1
Differential Feed Dog(P=1.8mm) - R@HIEY = « « ¢ = « « « « + » 1
Main Feed Dog(P=1.8mm) -+ - - - - FBIEY + o o v e e e e e 1
Screw(11/64-40x8.3) =« - - - - - ERT o v o o v e e e e e 9
Needle Guard(Rear) =« = + « « + - ST (B,) - oo oe e e e 1
Screw(1/8-44X4.8) =+ « +» + « « o IERY e o o000 o o0 o 1
Feed Bar Eccentric Pin - - - - - Ey)ExEEY - - . . 1
Screw(11/64—40x6) ....... HERT ¢ o 0 o 0 o e e e e 1
O—rlng(Pﬁ) ........... (OR)) “/y‘\ .......... 9
Screw(1/8-44X6.4) =+ « + « « « -+ HERY ¢ o 0 o o o o o0 e 1
Feed Bar Slide Block =« « « - - - FHER « o o o e e e e e e . s 1
Feed Rocker Link Bushing +« - « - ZEXVwuv V7 v=a - 3
Screw(7/32-32%x11.5) « = « - - - HERY ¢ v v o e e e e e e 2
Main Feed Bar Driving Link -+ « - #EY VLT - = « =+« - 1
Feed Rocker Link Pin <« - - - - - DR D INYA IR
Differential Feed Bar Driving Link Y VY F « « ¢ « + - = 1
Screw(7/32 32)(5) ........ _U:*\/ ........... 1
Feed Rocker « + = + « + « + « « « REUYBOB oo e 1
Differential Feed Bar Driving Link SlidergfitV Y 7 XF A ¥1
Screw(7/32-32X12) « « « « « « IERY o oo e e e e 1
Differential Feed Adjusting Link RifV WEHLNX—V 7 - - -1
Screw(11/64-40%10.6) « « « - - - ERY ¢ o v oo e e e e e 1
Differential Feed Adjusting LeverixXURMEIL /N— =+ « « « + 1
O-ring(P9) « « « « « + o o o o o OUY P e o oo e oo oo 9
Feed Rocker Shaft « « « « « « - - EVoy bl « o o oo o . 1
Screw(3/16-32X7.9) « « « « « - -« HIERY e o v e e e e e e e 2
Feed Rocker Shaft Bushing- + - X Vuvuy b7 v = - - - -1
Screw(3/16-32X9.5) - = « - - - - IERY ¢ v v oo e 1
Feed Rocker Link =+ « « « « « - - EVay YT e oo e 1
Screw(7/32-32X13) =+ « + « « - IERT e o 0 o o v e o0 e 1
Feed Adjusting Nut =« - « « = - - EUVREEF R oo 1

Differential Feed Adjusting Lever (Middle)®iit Y AP L— - |
Differential Feed Adjusting Dial Gasketiig)&EG/{tmtvzy - - « -1

Differential Feed Adjusting Dial RTREYMEH X A1¥H -+ - - - - 1
Screw(9/64—40x8_5) ....... Jl‘.*\»‘/“ ........... 4
Spacer (Fiber) « = = = « =« « « AR—HP (T 7 AX) + + =+ o 1
Corrugeted Washer - « = « « - - - 3 A A IR 1
Differential Feed Operating LevergixxV slfisb L N— - - - - - 1
Screw(M3-0.5X2.8) « « « « « - - S S 2 9
Nut ¢ ¢ ¢ o o ¢ ¢ o o o o o o o @ ~j—\\/ l\ ........... 2
Screw(1/8-44X4.2) =« « « « « « IERY o o o 00 o 000w 1

Screw(1/8—44x5) ........ 1]:*}‘) ........... 1



11




LUBRICATING MECHANISM £ 1 11

Ref. Parts Amt .
No Mo Description Hit 4 Req.
1 0068303 Crank Chamber 0il Gauge Unit « - 2V A AN —Y () 1
2 0068304 Oil Height Indicator « « « - - - WERRE- - - - - - - 1
3 0068296 0il Reciver(Rear) » « « « « « - - AANEZEL T (L) » » o - o . 1
4 000465 0il Wick(No.4-130mm) =+ « « - + - b N 1
5 000550 Sedl + ¢ ¢ e e e e oo e e e IR EY e e e e e e e e 1
6 0068079 O-ring(P9) = = « + « o o« o o o 4 QUY T v v v v v oo oo 1
7 0068290 Pump Housing Cover (Rear) Unit - - ®v7/myyvian-() @) - - - - - 1
8 007605 Screw(9/64-40X9.5) « « « « + . - IERY o o o v v e 0o oo 6
9 0068294 In-take Filter =« « « « = « « « =« AT LIVH o o o o o o o 1
10 0068482 Pump, C. Set =« = « = « « « « « » W T ()« o000 e e e 1
11 0068480 Pump Housing =« « =« « « « « « « WU TNGI T oo oo o e 1
12 0068281 Pump Gear Shaft (Shert) = « « - - ROTEXETV 7RG - - -2
13 0068280 Pump Gear Shaft(Long) - = + - - - RO7Z7XTV Y7 b (ER) - - - 1
14 0068481 0il Pump Gear « = « ¢ « = « « « & RUTET ¢ o000 0 v v 4
15 0068277 Pump Driven Gear =« « « « « « « - RO TPEBNFT ¢ ¢« ¢ o o 1
16 007650 Screw(11/64-40X5) =« « « « « « HERY ¢ v o o oo e e e e 2
17 0020472 O-ring (PE) « = » + = « = + « « & OV e oo oo e 1
18 000474 Washer « * ¢ ¢ = o o o « ¢ o o & R R 1
19 004249 Screw(9/64-40X3) « « « - ¢« .« - IERY ¢ o v v v e e e e e 2
20 009150 Screw(11/64-40X11) « « « « « « IERY ¢ o o v o o e e e 2
21 0068282 Pump Housing Cover(Front) Unit - &/7nyvfan-Gi) (@) - - - - - 1
22 004198 Screw(MI0-1.5X6) « « « « « « « IERY o o o e v e e e e e 1
23 0068298 Thread Take-up Oil Defense Unit - KA+ b LB5MIdR - - - - -« - 1
24 004353 Screw(9/64-40XT7) « « « ¢ « « o IERY o o v o e oo e e 2
25 000532 Washer = « « « « « © = « « « « . R R 1
26 0068287 0il Reciver(Front) =« « « « « + - FANET @) oo - 1
27 310085 0i1 Wick(Woollen Yarn)(90mm) - - #IER(ER) « = « ¢ « « « o & 3
28 0068344 Rubber Bushing =« « « « ¢ « « « - = IV Ny A N R 1
29 0068343 0il Filter Screen Rubber Seal « « W=7 {F @@ Xvyx « « « « 1
30 0068342 0il Filter Screenm= « + ¢ « « + =« WA o oo 1
31 0068341 0il Reservoir Rubber Seal - « « - W NyF o o o o o o 1
32 3021532 0il Reservoir + = = « « =+ « « « = BT = o v o v e e e e e 1
33 005650 Screw(M5-0.8Xx14) « « « « « « - . IERY = o v v e e e e e 4
34 0032421 0-ring(P10) « « = « + = « « « « = QUL T v v v v e e e e e 1
35 005076 Drain Hole Screw(3/8-24X8) « « « KX R + « « « « « ¢« « . 1
36 0068289 Pump Housing Gasket « « « + « - - R TINGO TR F - -1

37 0068483 Pump, C. Set2 .« « « = = « « « - R7HL) o0 00 o 1



12
Set Style PD-C(1)




SET STYLE PD-C EXCLUSIVE PARTS (1) PD-CH A& (1) 12

Ref. Parts Amt .
‘Na Ne Description il 4 Req.
1 3021546 Motor Cover = + + + + « « « « « & FE—FHIN— o o o e e e 1
2 390078 Brand Name Plate(192mm) + - - - - GEMR « ¢ o e e e e e e e 1
3 0068935 Collar(8.2x22X10mm) « + = « + - BT o v e e e e e 3
4 003662 Screw(ME=1X6) = + » = o « « o - R o o oo oo e e e 3
5 0063009 Cover Cushion+ =« » « « « « « « HANRN—=J a0 o 3
6 0068902 Sewing Machine and Motor Supporting PlateI > VHUff#K - - » - 1
7 240005 Screw(3/8-16X58) » « « « « « - . IERY ¢« v o0 v o v e e 2
8 300020 Toothed Washer =« « « « « « « « Ry A R 6
9 230003 Cap Nut « « = =+ o ¢ o o o o o v LTIy b oo 2
10 0068917 Supporting Plate Cushion - « + « I VEfIRZ vy av - - -6
11 200029 NUE © © © o o o © o o ¢ o« o o o A N 4
12 0068936 Sewing Machine Setting Support + IV Ef+#iBi#k - - » - « - 1
13 000429 Washer =« * « ¢ © o o o o o o o & B E R 9
14 009779 Screw(M3—0.5X6) =« « « ¢ ¢« ¢ o IERY o v v o v e e e e e 2
15 3021547 Belt Cover =+ = « = = ¢ « « o = & YR N 1 I S R TR 1
16 009813 Screw(1/4-20X15) » « « « « « « =« IERT o o o o v e e e e e 2
17 000424 WaSher =« + = * © ¢ © « o o « o & e R 3
18 0068922 Motor Lever Connecting Rod(Upper)E—Z L N—@iEE(L) » - -1
19 300021 Washer = * + = + = ¢ « » o o o« YL R 1
20 0068921 Motor Lever Cushion+ « - « « - - EFE—FVAN—D a1
21 0068920 Collar(6.5x25%11.2nm) = + - =« - e B A 1
22 290012 Screw(1/4-20X13.5) « « « « « « IERY o v o oo e v e e e 3
23 0068923 Motor Lever Connecting Rod Joint EEAREEEREF « - « « « « « « 1
24 0068914 Motor Lever Connecting Rod(Lower)E—# L N—@#EHE(T) - » -1
95 340018 Cotter Pim = « o « « « « « = « » LY o o v e e e e e e 1
06 = o o v e s e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e
A T T
28 290014 Screw(3/8-16%X54.6) « « « « « - - IERY o v o v o e e e e 3
29 0068937 Motor Cushion - « « « « « « « - - A B4 IR N 3
30 300019 Washer = +  « « o « o « « o « & TS de v v oo e e e e e 3
31 009900 NUE @ « « © o o o o « o o o o 0 s A R 3

(&) *HOB&HIZT 73V Ky 7 RAZFEHEIHLTWET,
Note : Parts marked * are packed in Accessory Box.




13

Set Style PD-C(2)




SET STYLE PD-C EXCLUSIVE PARTS(2) PD-C% FR&R & (2) 13

Ref. Parts Amt .
N No Description fh 4 Reg.
1 0068901 Sewing Machine Support Bracket -« I VHEUfHHRREEH - - - - - 1
2 260003 Screw(1/2-12X15.6) « = + « « « = IERY o o v oo e e e e e 8
3 0068925 Suction Pipe Holder « « « - - - - RIABRILE « o o o o 0 o 1
4 260002 Screw(3/8=16X10) « « = « « « « « HERY o o o v o0 o e e 1
5 290013 Bolt (with Rubber Cushion) » * + « T AffHRNAL b ¢ ¢ ¢ o ¢ o o 1
6 009900 NUE © ¢ o o o o o o o o o o 0 o a0 ST 1
l 340017 Pin e « ¢ o ¢ 0o v e v o0 v v IN—TyvavyEys e -+ -3
8 200021 NUE © o+ = o o o o o o o o 0o S ol S 6
9 .........................................
10 0068906 Connecting Rod Positioning Collar (Upper) Haf/fidrs—(t) - - -1
11 290012 Screw(1/4-20X13.5) « + « « « « ERY o o v v v e e e e 5
12 0068910 Rubber Pipe = « = = « « « « « « = = A B A 1
13 0068915 Presser Foot Lifting Shaft Lever X+ 7 bbb )X— - -« + ]
14 0068908 Presser Foot Lifting Connecting Rod Spring A/ EfEkE X1
15 0068918 Connecting Rod Positioning Collar (Lower) Hzf/it#ts—(F) - « -1
16 0068939 Table .............. ‘7';——7‘\/1/ .......... 1
17 0068913 Presser Foot Lifting Shaft + « ¥HxEFXFT ¥ 7k« - « o « 1
18 0068916 Presser Foot Lifting Link Lever « H=EEFXF Vo 2L R— - -« -]
19 0068919 % Presser Foot Lifting Link- « « - #x=F Vo7« « o ¢ ¢ - 1
20 270007 Screw(3/16-32XT.7) « = « « « « = B B A 1
21 0068907 Shaft Lever Spring Hanging Piece NpEr s o v o v o v o 1
22 000424 Washer ............. ljxy:‘/.y .......... 5
23 120006 Screw(M6—1X12) « « « ¢ ¢ ¢ « « & HERY o o oo oo e e e e 3
24 0068909 Presser Foot Lifting Shaft Lever Spring#x§fvy7hvA-nx - - - -1
25 0068933 Switch Board -« = « « = = « - « & 2Ly FEUHHR » o 0 - - - 1
26 240006 Screw(3/8-16X19.4) « « « « « « -« [ S A R 2
97 000612 Washer + « = « « « o « « ¢ o o & TS de s o oo e e e 9
28 0099115 Thread Stand Pipe(Short) =« + « « RNENXATS(H) « « « « « + - 1
29 0099113 Plpe Joint ........... %ﬂ? ........... 1
30 0099114 Cord Pipe » = + = + = + « = « « SN A A 1
31 0099111 Insulating Bushing =« « + « « « - Mg T o e e e e e e e 2
32 0099112 Thread Stand Pipe (Long) + + « « - HBISERAT(R) » + o 0 0 1
33 0068928 Table Support(Short) =« « « « « - F—I NP R—Fr ) - - - -1
34 0068929 Table Support(Long) « « « « « « - F—TNYR—FE) - - - -1
35 009814 Wood Screw(¢3.1X20) + + « « - - O S R 6
36 240004 Screw(1/4-20X13) « « « « « = « - IERY o o oo e e e e e e 4
37 0068927 Table Support Ring Unit « « - - - F—TNAYR—FD TG - 1
38 220002 Screw(1/4-20X38.2) « « « « « « IERY o o v o e e e e e e 2
39 000576 Toothed Washer =« « « « ¢ « « « z Ry A A AR 2
40 000362 NUE = = = @ o o o o o o o o 0 o B N 9

% Ref. No. 41 to 52 =+« See the following page.

() *ENOWHIIT 27 UV Ry 7 ARBEBENRTVWET,
Note : Parts marked * are packed in Accessory Box.




SET STYLE PD-C EXCLUSIVE PARTS(2) PD-CH A& (2)

Ref. Parts

o Mo

41 0068905
42 0068914
43 340018
44 0068911
45 0068912
46 0068900
47 0068942
48 0068924
49 001448
50 0068904
51 0068903
52 260001

% Ref. No. 1 to 40

13

Amt .

Description & A Req.
Column « « ¢ ¢ « o o o o ¢ o o & :1~"'7‘_A ........... 1
Presser Foot Lifting Connecting Rod¥fxif// @ik - - - - - - 1
Cotter Pin « ¢ ¢ ¢ o o o ¢ o o & %[]t"‘/ ........... 1
Presser Foot Pedal Lever - - « - 8B/ ¥ L N—. -« + ]
Motor Pedal Lever » = = « « « « - TR VUN— - o . 1
Basement =« ¢ ¢ o ¢ ¢ s o o o o WX o o o o s o s s o o 1
Basement Rubber Cushion- « - - - R R T ygqle o o o o 4
Pedal Lever Collar =« « = « » - - REPUN—=HF— e o o o - 4
Screw(15/64-28Xx5.5) « « « ¢ - - ERT e e oo v v e e e 4
Motor Pedal « « = « « ¢ = = ¢ « S Y A ) VN 1
Presser Foot Pedal =+ - « - « - - k-, AP VA 1
Screw(5/16-18X9.5) « « « « « « & IERT ¢ o 0 o e 0 oo 0o 4

++++ See the preceding page.



14

Set Style PD-C(3)

5
S \P-a
&

Jr
8 g

SET STYLE PD-C EXCLUSIVE PARTS(3) PD-CEL AR & (3) 14

Ref. Parts Amt

‘No N Description AT % Req.
1I-1 9613107 % Clutch Motor, C. Set(Single Phase 100V) 25 v FF—# (GH) (B4E100VAE) - 1
1-2 9613022 " # (3 Phase 200V) " n (34E200VA) - 1
2-1 0068934 Handwheel Unit(M12-1.75) (Standard) »v R A —)v GH) (BE¥) - 1
2-2 3020006 ” (M10-1) (Extra) ” v (BrEEs) 1
2-3 3020016 " (M14-2)C » ) " no (o)1
3 009960 Screw(M5—0.8X16) « « « « « « « - IERY « o v v e e e e e e 2
4 000669 Washer = « = ¢ « = « « ¢ o o o ALY TTyF e oo o 2
5 000009 Nut ............... -j-\\/ ]\ ........... 2
(7)) *EIOMahix#toHRSE T,

Note:* indicates our recommended part.




15

1




THREAD STAND

Ref.
No.

SO CO ~A Y Ok OO

[y

11
12
13
14
15
16
17
18
13
20

21
22
23
24
25
26
27
28
29
30

RIE 15

Parts Amt.

Na Description o 4 Req.
9620697[9620607 JThread Stand, C. Set(7 Spools Type) R3LHE ) (7F%H) - - -1
9620704 Thread Hanger - « « + « « « « - - ALY RAVH « ¢ 0 o o 1
911061 Screw(M6—1X10) « « « « « « o« - ERY o o0 e e e e 4
9620631 Column Cap =« « « + ¢ « « + « « & =B BN SR N SR S 1
9620700 Eyelet + o « « » = = o« o o o o o FAL YR+ o oo v oo 26
9620634 Thread Guide Holder (Large) HAREALT(K)« « « o« - 1
911002 Screw(M4-0.7X20) = = « <« « - - ERT e v e e e e e 1
911001 Screw(M4—0.7X12) « « » + ¢ = - - IERY « v v e e e e e e e 1
910001 Nt « ¢ * o o o o o o o o o o o s T 4
9620706 Thread Guide Arm <+ - « « « « - - HART—Ah o o o o o o o 1
9620707 Thread Guide Holder (Small) HARKEALZLUR) « « « o« ¢ 1
911062 Screw(M4=0.7X15) « « « « « « « - HERY o o v e v e e e 2
9620705 Thread Guide « « « + « « « « « « R - o v e 1
9620709 Thread Stand « « » « « « « « « » B 1
9620644 Spool Cushion+ « < « « = « « « AL =N Tyyae o 7
9620710 Spool Pine « ¢+ o o o e oo AF— Ve o v e e e e o . 7
9620711 Spool Mat = = « = ¢ o e e e e AL =)=y hoove e e U
9620712 Spool Seat Disc s « = « ¢ ¢ « « AL — VML« ¢ o o e e e e 7
910014 Nut (M6-1) = « ¢ = « = = o ¢ o = T S T T 14
930056 Washer =« o = + o o o o o o o ¢ & T/ o o o oo o o o 14
9620708 Thread Stand Bar « + = » + « « - HIHE e e e 1
9620713 Thread Stand Bar Block - - - - - XTIy e oo 1
9620714 Thread Guide Block =+ « » = - - - RBNT oy oo o0 1
003662 Screw(MG—l)(G) ......... _Lt*‘:/“ ........... 8
9620706 Thread Guide Arm =+ + « « « <« + » HART—A o o o o o o 1
9620707 Thread Guide Holder (Small) s HAREALTUN) o o o - 1
911062 Screw(M4=0.7X15) = + = + « + « - ERT e oo oo 2
910001 NUE @ ¢ ¢ ¢ o o o o o o o o o o N 9
9620705 Thread Guide =« « « « « + = « « « S T 1
9620700 Eyelet « « ¢ ¢ o o o o o o o o FTAL YR o o o o o o o 8




16

FD-62--0 IMR-12




®FD-62-01MR-12 EXCLUSIVE PARTS Y I EFLERBG 16

Ref.

=

CD W OO0 -1 O W W WD —

[—y

12
13
14
15
16
17
18
13
20

21
22
23
24
25
26
27
28
29
30

Parts
Na
3027127
3027090
009853
0068127
0068128
0068129
004172
0068126
0068124
004185

0068125
0068123

004180
0068346
3027079

004154
0068121
3027123

001227
0068117

3027120

004180
0068118
0068119

004173
0068120
3021095
3027087

004166
3021096

Amt .

Description f 2 Req.
Presser Foot, C. Set3 « « « « - - AT (RH3) -+« - o e e e . 1
Presser Foot =« ¢« ¢ ¢ s < ¢ ¢ « & WI ............ 1
Screw(11/64-40X6.5) « « + « + =« HIERY o o o 0 e o oo e 1

Carrier/Hook Driving Segment + ¥ ¥ V77w 7T AV -1
Carrier/Hook Driving Lever Link * ¥ V7 7wy 7L "= 7

Link Pin = * * * « « « « « « « & N2 AR 4
Screw(3/32-56X3.4) « « « ¢ « o - ERY = oo e e e e e e 4
Thread Hook Driving Lever - » « iU RT Yy 7L X— = « ¢ « . 1
Top Cover Thread Hook - - - -« - - BEURT VT « o o o v o . 1
Screw(9/64-40X7.2) « « « + « - - IR v e e e e e e 1
Top Cover Thread Carrier Driving Leverffi) 2¥x U 7L N— -1
Top Cover Thread Carrier =« - « - ffURFX ¥ VT « « « « ¢ - 1
Screw(1/8-44X4.8) « « « « « « - JERY o e v e e e e e 1
Presser Foot Attach Piece(Right) A N (EH) - - - - - - 1
Presser Foot Attach Piece(Left) - #xb'A KR (&) - « - - - - 1
Screw(3/32—56xl.5) ....... J.l'.'.*‘y ........... 4
Lower Knife « « « « = « = « « « o TFTAR o o oo oo o e 1
Lower Knife Clamp « < « « « « « - TFTRARISG T o o o o o o 1
SCTCW(1/8_44X3.8) ....... _lh*f\/\\ ........... 1
Yielding Section Spring - - - - - IS ONR ¢ o 0 e e e e e 1
Yielding Section - = « + « - - - PIIS ;i 1
Screw(1/8—44x4_8) ....... ﬂ:*:‘/“ ........... 1

Presser Foot Spring Plate(A) (Left) =i A AR (A)Y(E) + - « -1
Presser Foot Spring Plate(A)(Right)#?:}tﬁfﬁJ?([X)(15) RN |

Screw(3/32-56X2.4) « « « - « - - IERY o o o o e e e e e e 9
Spring Plate Holder - - » « - - - TR ARBNVE o 0 o - 1
Chip Guard =« « = » « « ¢ + « « » FoFH =Ko v o o o oo 1
Chip Guard Spring =« « « = « « < - Fo LB =R+ o o o o 1
SCTCW(1/8_44><3.2) ....... _LI:;}‘{:‘/“ ........... 1

Presser Foot Guide(Left) + « « ¥ H A R(ZE) » » « « « - - 1




17

12

FD-62-01MS, 01MS-50

01MS-50

FD-62-01MR-50,

41




FD-62-01MS, 01MS-50, O01MR-50 EXCLUSIVE PARTS YIEFNERRS 17

Ref.

11
12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30

31
32
33
34
35
36
37
38
39
40

41
42

Parts Amt .
No Description i 44 Req.
0068553 Needle Clamp(6.0mm) « « « « « « - SHIEA « ¢ o o e e e e 1
000393 Pln ............... t"‘/ ............ 5
0068559 Stitch Plate « « « « « « ¢ « o 720 S BRI SR 1
0068560 Stitch Plate Tongue « + « « « « - SHRTL e« ¢ 0 o e e e 0 e 1
3027095[0068557 JPresser Foot, C. Set3 - « « « « - H(GH3) - - ¢ 0 o e e e 1
3027093[0068555 ]Presser Foot =+ « « « « « « « - i S I 1
009853 Screw(11/64-40X6.5) =« « « - « - J o S A R 1
0068127 Carrier/Hook Driving Segment *« « ¥ ¥ U7 -T7v 2EF AL -1
0068128 Carrier/Hook Driving Lever Link - ¥ ¥ V7T o 7L _"—J 7 2
0068129 Link Pin « = « o « o = « « o « & I A I 4
004172 Screw(3/32-56X3.4) « « « « ¢ ERY « v v e e 4
0068126 Thread Hook Driving Lever s + « - ffiV R7 v 7L X—=+ « « . . 1
0068124 Ornamental Thread Hook - - « - - BEURT T o o o oo 0. 1
004185 Screw(9/64-40X7.2) « « + « « - - IERY « oo v o e v e e e 1
0068125 Ornamental Thread Carrier Driving LeverfifiV 2¥ v+ 1) 7 L N— - 1
0068558 Ornamental Thread Carrier- - « -8V RF VT « « « - « « - 1
004180 Screw(1/8-44Xx4.8) « « « « « « - IERY ¢ o o o e e e e e e 2
0068346 Presser Foot Attach Piece (Right) ¥t 4 KR (&) » - - - - - 1
0068347 Presser Foot Attach Piece(Life) - = H A Fik (&) - « - - - - 1
004154 Screw(3/32-56X1.5) « « « « « « & HERY « o o o v e e e e e 4
0068121 Lower Knife « « « « « « « « « « « 1 S 1
3027123[0068122 JLower Knife Clamp + « = = « « « - TRARISG T o oo o v e 1
001227 Screw(1/8-44%3.8) « « « « « « . B S A 1
0068117 Yielding Section Spring - + +« + - NI ONR o e e e e e e e 1
3027120[00681161Yielding Section =« =+ =+ « = « « - F NS I S T R R 1
0068561 Presser Foot Spring Plate(Left) « iR AR (&) « » « « « « -« 1
0068562 Presser Foot Spring Plate (Right) =g x(fF) - - - « « - - 1
004173 Screw(3/32-56X2.4) « » =+ o+ - IERY + v oo e e e e e 2
0068120 Spring Plate Holder « « « « « « - g XRZxHEALY « o o o . 1
0068187 Chip Guard =« « = « « ¢ « « « « & FOTH—R e oo o oo 1
3027087[0068189]1Chip Guard Spring « « « « + + « -« VAN AV Bl WA INZ/ AN |
004166 Screw(1/8-44X3.2) =« « « « « - . ERY v o v v v e e o e e 1
3020015 Carrier/Hook Driving Rod(Left), C. Set #4U7-79Jmyk(K) () - -1
3020055[0068148 ICarrier/Hook Driving Rod(Left) - ¥ ¥ VU7 - 7w vy ) -1
001174 Screw(9/64-40%10.3) - - - « - - IERY ¢ o v v v v v o v e A
3020054(0068551 JRod Ball(Left) =« « « « = « « « oy RER(E) -« « « + « - - 1
0068552 Carrier/Hook Sleeve Lever « « < « ¥yU7+79)A)=FbA= « « « « « . 1
000347 NUE « © ¢  « o » o o « o o o« o N N 1
3029009 Main Feed Dog(P=2.1mm) =+ - - - - BBiEl o v o o0 e e 1

3029008 Differential Feed Dog(P=2.lmm) - ®ixEY « « = « « « « o « « . 1



18

02MR-50

FD-62-02ZMR, 0ZMR-12,

02MR-50

41




FD-62-02MR, 02MR-12, 02MR-50 EXCLUSIVE PARTS SIJETILERRS 18
Ref. Parts Amt .
‘No._ No Description dn 44 Req.
1-1 302711200068459 Presser Foot, C. Set3(02MR) « - - FI— (4H3) - + - « « « « « . 1

1-2 3027116[3027073] ” ” (02MR-50) A L 1

1-3 3027136@ " " (02MR-12) - A I 1
9-1 3027110[0068461 JPresser Foot (02MR, 02MR-50) « + +#fx « « « « « ¢« ¢ ¢« v ¢ o 1
2-2 3027137@ ” (02MR-12) « « = - - - A L L T 1
3 009853 Screw(11/64-40X6.5) <« « « « « - HERY ¢ o v o v oo e e e 1
4 00681